BENZO CHEM INDUSTRIES PRIVATE LIMITED

Works | B-26, 27 & 14, 15 MLD.C. Area, Registerad Office : Plot No. 2828 A

DASARKHED, MALKAPUR - 443 101, Cawasjl Patel Straed,
DIST. BULDHANA, Forl, Mumbai - 400 001.
.) Pieone. | [0T26T1262245, 262381, Fhome Mo, : (022) 43555868 Fax Mo, 022-24320924
Fax : (O7Z6T) 262341, Corporate Identity No. UZ4100MH1986FTC041T51
BENZDCHEM E-mal - beipimig@redifimail com, E-mall : infof@benzochemaen.in. Website © www. beipl com
June 17, 2023

Regional Directorate

Central Pollution Control Board

Survey No. 110, Dhankude Multi Purpose Hall,
Baner Road, Baner,

Pune - 411045

Subject: Submission of 5 half yearly compliance report for Benzo Chem Industries.
Pvt. Ltd. at Plot No. B-26,27 & B-14,15, Malkapur MIDC Dasarkhed, Taluka
[...]
3. Your application No.MPCB-CONSENT-0000089344 Dated 19.02.2020

Your application No.MPCB-CONSENT-0000089344 Dated 19.02.2020

For: grant of Consent to Establish under Section 25 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule I, I, Il & IV
annexed to this order:

1. The consent to establish is granted for a period up to commissioning of the
unit or up to 5 year whichever is earlier.

2. The capital investment of the project is Rs.12.00 Crs. (As per C.A Certificate
submitted by industry Existing Cl is-Rs. 16,22 Crs + Expansion in C.I. - Rs,
12.0 Crs)

3. Consent is valid for the manufacture of:

Sr Product Maximum

No Quantity
Products

Agro Intermediates
i) 2,5 Di Methyl Phenyl Acetyl Chloride
i) 2, 4 Di Chloro Benzaldehyde
i) Ortho Chiero Pheny! Acetic Acid
iv) 2, 4, 6 Tri Methyl Phenyl Acetyl Chloride
v) Para Chloro Phenyl Acetic Acid
vi) 2, 4 Di Chloro Phenyl Acetic Acid

102 MT/M

Besze Chem Industries Pyt, LD /CRUAN No. MPCE-CONSENT-0000089344 (30-07-2021 03:10:17 pm) QNS POS 0100

Bageielll



Maximum

Product Quantity UOM

vil) Para Chloro Benzyl Cyanide

viii) 2, 4 Di Chloro Pheny| Acetyl Chloride

ix) Para Chioro Benzo Tri Chloride

x) Para Chloro Benzyl Chioride

xi) Ortho Methyl Benzy| Chloride

1 xii) 2, 5 Di Methyl Phenyl Acetic Acid

xiii) Isopropy! (4-Chlorophenyl) acetyl chloride (CPIC)
ivx) 1- Napthyl Acetonitrile

xv) a, a, @', @' Tetra Chloro Ortho Xylene

xvi) Para Chloro a-isopropyl Phenyl Acetic Acid (CPIA)

xvii) Para Chloro Benzyl Cyanide 75% Solution in N-Buty!
Acetate

Pharmaceutical Intermediates
1) Para Chloro Benzaldehyde
i) Meta Chloro Benzyl Chloride
iii) Meta Chloro Benzyl Cyanide
iv) Meta Chloro Phenyl Acetic Acid
v) Meta Chloro Benzaldehyde
vi) 2, 4 Di Chloro Benzyl Cyanide
vii) 2, 4 Di Chloro Benzyl Chloride
viii) Ortho Methyl Benzyl Cyanide
ix) Ortho Methyl Phenyl Acetic Acid
5 x/) Ortho Chloro Benzyl Chloride 60 MT/M

xi) Ortho Chlore Benzyl Cyanide
xil) Ortho Chloro Benzaldehyde
xiii) Methyl 2- Chioro Pheny| Acetate
xiv) 2-Pheny! Acetyl Chloride
xv) 2-Bromo Benzyl Cyanide
xvi) 4- Bromo Benzyl Cyanide
xvii) 3, 4 Di Chloro Benzyl Cyanide
xviii) Para Methyl Benzyl Chioride
xix) Para Methyl Benzyl Cyanide
xx) Para Methyl Phenyl Acetic Acid
Speciality Chemical Intermediate
i) Benzaldehyde 2, 4 Di Sulphonic Acid Di Sodium Salt (Powder)
3 i) Benzaldehyde 2, 4 Di Sulphonic Acid Di Sedium Salt (Liquid) 10 MT/M
iii) Benzaldehyde Ortho Sulphonic Acid Sodium Salt

iv) Ortho Anisoyl Chloride 75% Solution in Ethylene Dichloride

Rence Cham Industrios Pvt. Lid JCEAUAN o, MACE.CONSENT-0000005344 (30072021 0L 1S LT p=| QM5 POS 0100 foge rof 1y




4.

5.

6.

7.

Product Maximum

Quantity

v) aa Di Chloro Para Xylene

vi) Para Hydroxy Benzaldehyde

Conditions under Water (P&CP), 1974 Act for discharge of effluent:
Sr Permitted (in

Description Standards to Disposal Path

No CMD)
1. |Trade effluent 59,7 As per Schedule-l gcegiyec‘:: égg% to
2. |Domestic effluent 10.00 As per Schedule-l|Soaked in soak pit
Conditions under Air (P& CP) Act, 1981 for air emissions:
Sr Stack Description of stack / Number Standards to be
No. No. source of Stack achieved
S-1 |Boller-1 (6 TPH) As per Schedule -1l
2 5.1 ;Pc\::',r::)c Fluid Heater (6 Lac 1 As per Schedule I
3 S-2 Boiler-Il (10 TPH) 1 As per Schedule -II
a 5.2 l::lr;:x Fluid Heater (6 Lac 1 As per Schedule I
s | sa NS Fluid Heater {2 Lac 1 |As per Schedule -II
6 S-4 D. G. Set (1000 kVA) 1 As per Schedule -l
7 S-5 Process Stack-| 1 As per Schedule -ll
8 S-6 Process Stack-ll 1 As per Schedule -l
9 S-7 Process Stack-lll 1 As per Schedule -l
Non-Hazardous Wastes:
SrNo Type of Waste Quantity UoM Treatment Disposal
1 |Coal Ash 252,46 |MTM|Sale Sale to Brick Manufacturer

Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

z; Category No./ Type Quantity UoM Treatment Disposal

. ) Sale to authorised
1 |5.1 Used or spent al 0.02 [MT/M| Recycle party /| CHNTSDF
2 |20.2 Spent solvents 3.0 MT/M| Recycle* Sale to authorised
' " |party | CHWTSDF
3 |20.3 Distillation residues 18.0 |MT/M|Incineration| CHWTSDF

33.1 Empty barrels
Jcontainers /liners
contaminated with
hazardous chemicals /wastes

10 MT/M|Incineration| CHWTSDF

Bencs Chem Industries Pvi. Lid /CE/UAN No, MPCR-CONSERT 00000093554 (30-07-2021 011810 pm) (OM5 POS FOLNN

Page 300 1)




Sr

No Category No./ Type Quantity UoM Treatment Disposal

33.2 Contaminated cotton
5 |rags or other cleaning 0.01 [MT/M|Incineration | CHWTSDF
materials
6 3‘2353‘;’{‘;‘: b ol 30 |MTM| Landfill |CHWTSDF
7 :z;gg:f::tr’:;:gez' 700 |MT/M| Landfill |CHWTSDF
o [Pl ProcessRendue and, | 700 [ mecraer |0t e
 [lfematend | o ] i el
e | 20| v
n [ Poceshestivesnd | a0 [um] necjaer [SHe oEOrS
e I L e
1y BB s e | 30 [ necer oo
o[l Precesheentd | 10 Juim] recyeer [Soe DRt
1 |81 Proces Resiueand | 00 [ Recyder |52 0TS

[* Industry shall ensure disposal to the Actual user having permissions under
Rule 9 of Hazardous and other Waste (M & TM) Rules, 2016]

8. Conditions under Batteries (Management & Handling) Rules, 2001:

Type of Waste Quantity UoM Disposal Path

Lead Acid Batteries from DG Sale to MPCB approved
Set and UPS > ) Battery recyclers

Specific Conditions for used Batteries:

i. The applicant shall ensure that used batteries are not disposed of in any manner
other than by depositing with the authorized dealer/ manufacturer/ registered
recycler/ importer/ re-conditioner or at the designated collection center.

ii. The applicant shall file half-yearly return in Form Vil to the M.P.C. Board.

fii. Bulk consumers to their user units may auction used batteries to registered
recyclers only.

Bones Cham dustries Pot, LEEJCEAUAN No, MPCE-CONSENT-0000089344 (J0-07.2021 0110117 pa) NS 206 FOLDO Page d ol 1)



9. Conditions under E-Waste Management:

:; Type of Waste Quantity UoM Disposal Path
ITEW-2 Personnel Computer (Central .
1 |[Processing units with input and 333 |KgM Sale to:MPCD authorized

output devices ) recycler

ITEW-3 Personnel Computing Laptop
2 |Computers (Central Processing units | 1.67 |Kg/M
with input and output devices)

Sale to MPCB authorized
recycler

Sale to MPCB authorized

3 |ITEW-6 Printer including cartage 167 |Kg/M recycler
Sale to MPCB authorized
4 |[ITEW-12 Telephone 042 |KgM recycler
10. Treatment and Disposal of Biomedical Waste generated to CBMWTSDF:
Quantity
Type of not to Segregation Color Treatment &
Sr.No Category Waste exceed coding Disposal
(Kg/M)
a) Soiled 0.67
Waste Yellow colored non-
1 Yellow |b) Expired or chlorinated plastic | CBMWTSDF
Discarded 0.50 bags or containers
Medicines

11. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

12. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

13. The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

14. Industry shall comply with the Environment Clearance granted by MoEF&CC vide F.
NO-J- 11011/175/2019-1A-1i(I) dtd. 10.11.2020

15. The applicant shall not carry out any excess production or produce new products
without Consent of the Board and without Environmental Clearance wherever it
applicable.

16. The applicant shall properly collect, transport & regularly dispose-off the Hazardous
Waste to CHWTSDF, in compliance of the Hazardous and other Waste (M & TH)
Rule-2016 an keep proper manifest thereof.

17. Industry shall install online continuous monitoring system for ensuring ZLD and stack
emission as per CPCB guidelines & data to be transmitted directly from Data Logger to
Board server .

18. This consent is issued as per the Office Order for Consent Management of the Board
No. 12/2020 dtd. 23.12.2020.

Beaze Chem Industries Pvi, Ltd JCEUAN o, NPCE-CONSENT 0002089344 (10-07-2021 OL:18:17 pm) /QMS POC_FO100 PageSotld




19. This consent is issued as per the Office Order for Consent Management of the Board
No. 12/2020 dtd. 23.12.2020.

For and on behalf of the
Maharashtra Pollutionﬁ;mlrol Board.

W oy
(=4 HY
(P.K.Mirashe)
Assistant Secretary (Tech.)
Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type

50000.00 |TXN2002001992 20/02/2020|Online Payment
Copy to:

1. Regional Officer, MPCB, Amravati and Sub-Regional Officer, MPCB, Akola
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

Sento Chem mdustries Pvi, LId CE/UAN No. MPCE-CONSENT-0000009344 (30.07-3021 0L/ LAAT pm] [GMS.POE FOLO0 Pogm Bod 1)




SCHEDULE-I
T 5 fiti § i f Water Pollution Control:

1. A} As per your application, you have proposed to segregate trade effluent into weak

stream & strong stream and provide Effluent Treatment Plant (ETP) comprising
of:
i) Strong COD/TDS stream of 15.00 CMD - - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank), Stripper followed
by Agitated Thin Film Dryer (ATFD).
ii) Weak COD/TDS stream of 44,7 CMD -- Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Primary
Clarifier/Primary Settling Tank), Secondary (Activated sludge process, Followed
by Secondary Clarifier), Tertiary (Pressure sand filter, Activated carbon filter),
Advance treatment (Reverse osmosis), the RO-permeate (64.0 CMD) is reuse into
the process and RO-reject is send to the Sludge treatment (Filter press) with
design capacity cf 200 CMD.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing with metering system so as to
achleve Zero Liquid Discharge, There shall be no discharge on land or outside
factory premises.

C] Industry shall install online monitoring system i.e. IP Camera and flow meter to
ensure the Zero Liquid Discharge and it connectivity to the MPCB server. Industry
shall also install separate energy meter to the pollution control devices.

2. A] As per your application, you have provided Septic Tank followed by Soak pit for
the treatment of 10.00 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/l)
1 BOD (3 days 27°C) Not to exceed 30 mg/l
2 Suspended Solids Not to exceed 100 mg/i

C] The treated sewage shall be soaked in soak pit and overflow if any shall be
discharged on land for gardening within premise after confirming above
standards.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

Benzs Chem Indastriet Pyl LId /CE/UAN ho. MPCB.CONSENT Q000045344 (30-07-2021 OL: 11T pm) (QWS.PO6 FOLOO Page 797 13




5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Sr. No. Purpose for water consumed Water consumption quantity
(CMD)

Industrial Cooling, spraying in mine pits

L lor boiler feed 2139

2. |Domestic purpose 12.00

3 Processing whereby water gets poliuted 36.80

© | & pollutants are easily biodegradable '

Processing whereby water gets polluted

4, | & pollutants are not easily 0.00
biodegradable and are toxic

5. |Gardening 55.00

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have proposed to provide the Air poliution control (APC) system
and also to erect following stack (s) to observe the following fuel pattemn:

APC System Stack Type

SL"CR Source provided/prop Helght{in of S"'ph‘." oy Pollutant Standard
0. Content(in %)
osed mtr) Fuel
Coal 115.0
fAgro ™M Mg/Nm’
S-1 | Boiler | Multi Cyclone 30,50 | Waste 0.5
20.30 S02 203.0
MT/Day Kg/Day
Coal 115.0
Thermic /Agro TPM Mg/Nm’
S-1 | Fluid | Multi Cyclone 30.50 | Waste 0.5
Heater 3.6 <02 36.0
MT/Day Kg/Day
Coal 115.0
/Agro Lk, Mg/Nm’
S-2 | Boiler | Muiti Cyclone 3050 | Waste 0.5
26.40 502 264.0
MT/Day Kg/Day
Coal 115.0
Thermic /Agro TPM Mg/Nm’
S-2 Fluid Multi Cyclone 30.50 | Waste 05
Heater 36 <02 36.0
MT/Day Kg/Day
150.0
Thermic LSHS TPM Mg/Nm’
: g/Nm
S-3 | Fluid Stack 30.50 0.55 1.0 110
Heater MT/Da v
y 502 Ka/Day

Benes Chem Industries M. Lid CE/UAN No. MPCD-CONSENT-0000009 344 (10-07-2021 €1:18:17 pm) IQMSE POG_ FO100 Page it 1)




APC System Stack Type Sulphur

S;:Ck Source provided/pro Height(in of Content{in Pollutant Standard
4 posed mtr) Fuel %)
150.0
54 |DGset| Acoustic 1200 |194.0 1.0 Mo/
Enclosure 93.12
Ltr/Hr SO2
Kg/Day
Process s 35.0
S-5 Stack-| Scrubber 12.00 - . Acid Mist Mg/Nm’
Process 50.0
S-6 Stack-ll Scrubber 12.00 - . NH3 Mg/l
Process g
S-7 Stack-All Scrubber 12.00 - - Bromine | 3.0 PPM

The Applicant shall provide Specific Air Pollution control equipments as per the conditions of
EP Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.

The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution
control equipment,

The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

Solvent Management shall be carried out as follows:
a. Reactors shall be connected to Water / Chilled Water /Brine Condenser system.

b. Reactors and solvent handling pumps shall have mechanical seals to prevent the
leakages.

¢. The condensers shall be provided with adequate Heat transfer area (HTA) and
residence time so as to achieve more than 97% overall recovery

d. Solvents shail be stored in a separate space specified with all safety measures,

e. Proper earthing shall be provided in all the equipment’s, wherever solvent handling is
done,

f. Entire plant shall be flame proof. The solvent storage tanks shall be provided with
breather valve to prevent losses.

g. All the solvent storage tanks shall be connected with vent condensers with Water |
chilled water / Brine circulation,

h. Fugitive emissicns shall be controlled at 99.95% with effective chillers.

l.  Solvent transfer shall be through pump.

j-  Metening and control of quantities of active ingredients to minimize wastes.
k. Use of automatic filling to minimize spillage,

l.  Use of close feed system into batch reactors,

m. Venting equipment through vapour recovery system.

Banzs Cham Industries Pyt. LLAJCEMAN No, MPCB-CONSENT-0000089344 (30-97-2021 01:18:17 pm) /QMSPOS rOL00

Fapesal 13



SCHEDULE-IN
Details of Bank Guarantees:

Sr. Consent

No (C2E/ Submission Compliance Validity

c20 Period Purpose of BG

Imposed Period Date
[...]
24. Separate drainage system shall be provided for collection of trade and sewage
effluents. Terminal manholes shall be provided at the end of the collection system with
arrangement for measuring the flow. No effluent shall be admitted in the pipes/sewers
downstream of the terminal manholes. No effluent shall find its way other than in
designed and provided collection system.

25. Neither storm water nor discharge from other premises shall be allowed to mix with
the effluents from the factory.

26. The industry should not cause any nuisance in surrounding area.

27. The industry shall take adequate measures for control of noise levels from its own
sources within the premises so as to maintain ambient air quality standard in respect
of noise to less than 75 dB (A) during day time and 70 dB (A) during night time, Day
time is reckoned in between 6 a.m. and 10 p.m. and night time is reckoned between
10 p.m, and 6 a.m.

28. The industry shall create the Environmental Cell by appointing an Environmental
Engineer, Chemist and Agriculture expert for looking after day to day activities related
to Environment and irrigation field where treated effluent is used for irmgation.

29. The applicant shall provide ports in the chimney/(s) and facilities such as ladder,
platform etc. for monitoring the air emissions and the same shall be open for
inspection to/and for use of the Board's Staff. The chimney(s) vents attached to various
sources of emission shall be designated by numbers such as S-1, S-2, etc. and these
shall be painted/ displayed to facilitate identification.

30. The industry should comply with the Hazardous and Other Wastes (M & TM) Rules,
2016 and submit the Annual Returns as per Rule 6(5) & 20(2) of Hazardous and Other
Wastes (M & TM) Rules, 2016 for the preceding year April to March in Form-IV by 30th
June of every year.

31. The applicant shall install a separate meter showing the consumption of energy for
operation of domestic and industrial effluent treatment plants and air pollution control
system. A register showing consumption of chemicals used for treatment shall be
maintained.

Benao Chem Indestries Pyt LIS /CE/UAN No. MPCH-CONSENT 9000689344 (30-07-2021 SL:18:17 pm) /OMS,POE_FOL00 Page 120l 1}




32. The applicant shall bring minimum 33% of the available open land under green
coverage/ plantation. The applicant shall submit a yearly statement by 30th
September every year on available open plot area, number of trees surviving as on
31st March of the year and number of trees planted by September end.

33. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification thereof & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions.

34. The firm shall submit to this office, the 30th day of September every year, the
Environment Statement Report for the financial year ending 31st March in the
prescribed FORM-V as per the provisions of Rule 14 of the Environment (Protection)
{second Amendment) Rules, 1992,

35. The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution
control equipment.

36. The Board reserves its rights to vary all or any of the condition in the consent, if due to
any technological improvement or otherwise such variation (including the change of
any control equipment, other in whole or in part is necessary).

37. The applicant shall provide facility for collection of environmental samples and
samples of trade and sewage effluents, air emissions and hazardous waste to the
Board staff at the terminal or designated points and shall pay to the Board for the
services rendered in this behalf.

For and on behalf of the

(P.K.Mirashe)
Assistant Secretary (Tech.)

Beazo Chem Indestries Pvi. Ltd JCE/UAN Ho. MPCB-CONSENT-00000859344 (30-07-2021 01:18:17 pm| /QMS5,POS_FOLM Poge 1300 1)




15.Annexure No-15
Consent to Oper ate



MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 . Kalpataru Point, 2nd and
Fax: 24023516 — 20 4th floor, Opp. Cine Planet
Website: http://mpcb.gov.in Bl s Cinema, Near Sion Circle,
Email: ast@mpcb.gov.in -.i“‘# Sion (E), Mumbai-300022
RED/M.S.1 (R58) Date: 05| Lol 2\
No:- Format1.0/AS(T)/UAN No.0000119715/CR- 2)j0o0ol7 |

Is o

Benzo Chem Industries Pvt, Ltd, e

B-26,27 & 14,15,M.1.D.C. Area, Dasarkhed —
Malkapur,Buldhana-Buldhana e

Virief Sedwice i Our Dialy

Sub: Renewal of consent to Operate with increase in capital investment.

Ref: Format1.0/AS(TIUAN No.0000004630/A/CO-20006000024, dated 26/06/2020

Your application No.MPCB-CONSENT-0000119715 Dated 11.08.2021

For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule |, I, & IV
annexed to this order:

1. The consent to renewal is granted for a period up to 30/09/2026

2. The capital investment of the project is Rs.42.02 Crs. (As per C.A Certificate
submitted by industry Existing Cl is-Rs. 16.22/- Crs + Expansion/Increase in
C.l. - Rs. 25.8Crs)

3. Consent is valid for the manufacture of:

Sr Maximum
No Product Quantity uom

Products

Para Chloro Benzyl Cyanide/ Para Chlore Benzyl Chloride /Para
Fluro Benzaldehyde/ Para Chloro Benzaldehyde/ Para Chloro
Phenyl Acetic Acid/Para Chloro Methyl Ether/Para Chloro Benzo
Tri Chloride

Ortho Chloro Benzyl Cyanide/Ortho Chloro Benzyl
Chloride/Ortho Chloro Benzaldehyde/Ortho Chloro Phenyl
1 Acetic Acid/2:4:6: Tri Methyl Pheny| Acetic Acid/2:4:6: Tri 58 MT/M
Methy! Phenyl Acetyl Chloride/Methyl 2-Chloro Phenyl Acetate

2:4 Di Chloro Teoluene/2:4 Di Chloro Benzyl Chloride/2:4 Di
Chloro Benzy| Cyanide/2:4 Di Chloro Phenyl Acetic Acidf2:4 Di
Chloro Phenyl Acetyl Chloride/2:4 Di Chioro
Benzaldehyde/Meta Chloro Benzyl Cyanide/Meta Chloro Benzyl
Chloride/Meta Chloro Benzaldehyde/Meta Chloro Phenyl Acetic
Acid

Benee Chim industries Pet. Lid JOR/UAN No., MPCE-CONSENT-0000119715 (04-10.2021 L12:45:14 pm| /GMS . POS_FO2/00 Fage 1o 4

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/6f94201685c6b2ed3a0ea8a9ec4ef7f66bf53c287948cdbbfb231908e1ad58e0



sodium Salt

2:5 Di Methy| Phenyl Acetic Acid
Chloride/ Di Chioro Orthe Xylen
Xylene/Ortho Methyl Benzyl Ch
Cyanide/Ortho Methy Phenyl &
Methoxy 1,35 Triazine/Benzal

/2:5 Di Methyl Phen
e/Tetra Chlora Ortho
loride/Ortho Methyl Benzyl
cetic Acid/2 Chlaro 4.6 D
dehyde 2, 4-Disuplhonic acid di

Maximum

Quantity VoM

yl Acetyl

Sr
No Description

1. |(Trade effluent

4. Conditions under Water (P&CP),

CMD)

12.85

1974 Act for discharge of effluent:
Permitted (in

As per Schedule-|

Standards to Disposal Path

Recycle 100% to
achieve ZLD

] 2. |Domestic effluent

6.00

As per Schedule-1|Soaked in soak pit

Da
D
»

5. Conditions under Air (P& CP) Act,

L i

1 5-1 Steam Boailer

1981 for air emissions:

L& o U Ml L DE

1 As per Schedule -

5-1 (Common

both stack)

2 chimney for | Thermic fluid heater

1 As per Schedule -Ii

Process stack -
3 5-2 Chlorination (4 Nos) 1 As per Schedule -J|
4 5-3 Process Stack - Ammonia | As per Schedule |
5 5-4 DG SET {380 Kva) 1 As per Schedule -1| -

6. MNon-Hazardous Wa stes:

30

Disposal
Sale to Brick Ma nufacturer

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

Treatment Disposal

20.3 Distillation Landfill/

1 residues 050  (MT/M Incineration CHWTSDF

5 28.1 Process Residue 30 MT/M Incineration/ Sale to authorised
and wastes Recycle* party f CHWTSDF
28.1 Process Residue . + |5ale to authorised

3 and wastes 9.40 |MT/M| Landfily Recycle party / CHWTSDF
28.1 Process Residue « |Sale to authorised

|_ 4 and wastes 2 IMT'FM Landfill/ Recycle party | CHWTSDF

L

Benun Chem industries Pyt Ledt. \CRAMN Mo, MPCH-COMSENT-0004 1 15T15 (04-10-2021 12:45:14 pm] {QME POE FO208

* Industry shall ensure disposal to the Actual user having permissions under
Rule 9 of Hazardous and other Waste (M & TM) Rules, 2016

Page 2 ol &




615c28237060564eb165a3c4

8. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

o. This cansant should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

10. Industry shall also comply with the industry specific standards notified under
Environment Protection Act.

11. The applicant shall not carry out any excess production or produce new products
withaut Consent of the Board and without Envirenmental Clearance wherever it
applicable

12. This consent is issued as per the Office Order for Consent Management of the Board
No. 12/2020 dtd. 23.12.2020.

13. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent,

For and on behalf of the
Maharashtra Pollution{Control Board.

Z

{P.K.Mirashe)
Assistant Secretary (Tech.)

Received Consent fee of -

Sr.No Amount{Rs.) Transaction/DR.No.
15000 00 | TXNZINRONTA3R

2 | 300000.00 |TXN2109000

Date
20/08/2021

Transaction Type

Online Payment

TXN2109000986  |14/09/2021|Online Payment
"3 | 75000.00 |TXN2109000987 14/09/2021 | Online Payment S|
Copy to:

1. Regional Officer, MPCB, Amravati and Sub-Regional Officer, MPCB, Akola
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

—

Hense Cham Industries Pul Lid SCRAUAN Mo, MPER-COMSENT-DOO0L1¥TLS (04-10-2001 12:45:14 pm) /OME P0G FOLO0 Page Tod ¥

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/6f94201685c6b2ed3a0ea8a9ec4ef7f66bf53c287948cdbbfb231908e1ad58e0



SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

A] As per your application, you have provided Effluent Treatment Plant (ETP) of
designed capacity of 60.00 CMD consisting of Primary (Collection tank,
Neutralization tank, Equalization tank, Primary Clarifier/Primary Settling Tank),
Tertiary (Pressure sand filter, Activated carbon filter), Advanced treatment (Multi

effective evaporator), Sludge treatment (5ludge drying bed) for the treatment of
12.85 CMD of trade effluent.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liquid Discharge. There shall be no discharge on land or outside
factory premises,

C] The Industry shall ensure connectivity online maonitoring system to the MPCB
server including separate energy meter for pollution control system.

A] As per your application, you have provided Septic Tank followed by Soak pit for
the treatment of 6.00 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

S5r.No Parameters Standards (mg/l)
1 Suspended Selids Not to exceed 50
2 BOD 3 days 27°C Not to exceed 30

Cl The treated sewage shall be soaked in soak pit and overflow if any shall be
: discharged on land for gardening within premise after confirming above
standards,

The Board reserves its rights to review plans, specifications or other dats relating to
plant setup for the treatment of waterwarks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

The Applicant shall comply with the provisions of the Water (Prevention & Caontrol of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act;

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)

Industrial Cooling, spraying in mine
1. |pits or bailer feed AH00
2. Domestic purpose .00 l

Benrs Chem industries Pvt. Lid CRUUAN Na, MPOR-COMSENT-00001 19715 (94-10-3031 12045:14 pan] JQMSE.POG_FOZ/00

Faged ol 9

i i i ' i ing the QR code.
Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning
https://blockchain.ecmpcb.in/docs/6f94201685c6b2ed3a0ea8a9ec4ef7f66bf53c287948cdbbfb231908e1ad58e0



Water consumption quantity
(EMD)

Sr. No. Purpose for water consumed

Processing whereby water gets polluted 5.00
& pollutants are easily biodegradable "
Processing whereby water gets polluted

4. |& pollutants are not easily 0.00
biodegradable and are toxic

5. Gardening 10

out o5 CMD process effluent {Process 4 CMD & Scrubber 1 CMD)

6. The Applicant shall provide Specific Waler Pollution control systemn as per the
conditions of EP Act, 1986 and rule made there undar from time to time/
Environmental Clearance/ CREP guidelines.

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have provided the Air pollution control (APC) system and erected lollowing
stack (s) to observe the following fuel pattern:

Kiusk APC System  Stack Sulphur
N Source provided/propo Heightiin Type of Fuel Content{lin Polliitant Standard
i sed mtr) %)
CoallAgro waste 150
B46 Kg/Hr 1 M| mgmm®
Steam Dust Collector &
&1 p 30.50
Boiler Bag Filter 203
Coalfhgro waste - 502
B46 --NA- Kg/Day
51 150
(Common Thisrrik CoaliAgro waste ™ Ma/Nm
chimney | o haaner Musbti Ty oo 30.50 150 Kg/Hr 0.5 -
for both S07 ib
stack) Kg/Day
Chilorination| Scrubber far HCL| 45 o HCL Hgi:m'
52 |7 (4 Nos) &Cl P y )
Chlgrine | 03 PPM
4 Ammaonia
&3 Hydrolysis Scrubber 12.00 . - MNH3 S0 PPM
1
Acoustic i Mg'i'u""l
5-4 DG Sed & (1 Diesel G0 —~NA- 1 i e
Enclosure 502 10
o | _ | Kg/Day

2. The Applicant shall provide Specific Alr Pollution control equipments as per the conditions of EP Act, 1986
and rule made there under from time to time/ Environmental Clearance / CREP guidelines.

3, The Applicant shall obtain necessary prior permission for providing additional control equipment with
necessary specifications and operation thereal or alteration or replacement/alteration well before its life
come to an end or erection of new pollution control equipment

4 The Beard reserves its right= to vary all or any of the condition in the consent, if due tu any L limuglal
improvement of otherwise such variation (including the change of any control equipment, other in whole of
i part is necessary)

5 Solvent Management shall be carried out as follows:
a Reactors shall be connected to Water / Chilled Water (Brine Condenser system
b. Reactors and solvent handling pumps shall have mechanical seals to prevent the leakages.

¢. The condensers shall be provided with adequate Heat transfer area [HTA) and residence time so as to
achieve more than 97% overall recovery

d. Solvents shall be stored in a separate space specified with all safely measuras.

Bengs Chem industries Pvi. Lbd CAUAN Hae, MPLE-CONSINT-00000119T1S (04 10-2021 12-45 18 pm] FOMS PO FO200 e il ®

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/6f94201685c6b2ed3a0ea8a9ec4ef7f66bf53c287948cdbbfb231908e1ad58e0



handling is done,
breather valve to prevent losses.